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Fig. 4. Tensile strength of hot-rolled sheets
corresponding to the ingot height.

Table 3. Variation of tensile strengths
of hot-rolled strip.
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Fig. 1. Schematic diagram of apparatus for
pressurized freezing process.
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Table 1. Chemical composition of bath type of molds, pressurizing

time and pressure in each test.

Chemical composition (%) ) Pressuriz- | Pressure
“Test No. “Mold | ing .
C Si Mn P S Ni Cr Cu ' Mo time (mn) | (kg/cm?)
1 0+40 | 0729 | 0°55 | 0*011 | 0*008 | O*11 | 0706 | 0*21 | 0*02 | Chill | 120 5
2 "0<24 | 038 | 0°52 | 0°017 | 0°014 | 0°0% | 009 | 0*30 | 002 Sand ] ’ 120 10
3 0*24 | 028 | 0°50 | 0°014 | 0°013 | 0°13 | 0°09 | 0*21 | 002 Sand 120 19
4 0°26 | 0*37 | 0*44 | 0°009 | 0014 | 0*13 | 0*07 | 0°21 | 0°02 Sand ! 120 k i0
5 0°28 | 0°31 | 0*45 { 0*010 | 0O°010 | 0*14 | 0*13.| 0°22 | 0°02 Sand 120 ’ 20
6 0+29 | 0°40 | 0*51 | 0008 | 0°006 | 0*14 | 0*07 | 020 | 0°02 Sand i 120 2 10
7 0°37 { 0°23 | 0°55 | 0*019 | 0011 | ©*13 | 0*08 [ 0°26 | 0°02 Sand ! 81 18
8 0°34 | 0°25 | 0*48 | 0*011 | 0*008 | 0*13 | 0°19 | 0*14 : Q04 Sand ’ 120 . 40

NTEAKB LN T E2fEDT. T DFBROFIC
VSEARE 2 B 5 VISR ONEERERED D
KEESAEHmF RN T 2. ZoMBRezTLTd
2h, ¥TEEFBUILTA Ty b - F—R&E AN,

O EEREL, HAEE LD /NE,LS TR

7z,
IIL #t = #
st Dbk S, SHROEE, MEENS X CE
Bfs% Table | /7R3, ZOREBRCHALCERETZV
FTHOEESEBIF CTHRLEREMTHS.
IVv. & 8 & 28 N

EEF8EOMBRTE, TNEN2ETOORBD1
Ty b -y —2EABL, —2oXEREK, ftho—>
ERGEENCER U7z, 772 LTEREE & & B RIEM 7L
L FEAMMOBRELSEERR—CE S I5FEE LR I
JE S8 B R PV K SR E O #iBE TEMi L 7obar test
ORI OHEEL. ELHBERIS2EDLRITD
5. :

1) 347 7y— - FU b
L% E B MBEMIEOY VT s — - FY v N EE
45 &, MEMEO VRIS XU VIR OEE,
TEE N AT HIC 2NTBHELE. To—F%
Fig. 3 iC 577

2) =7 nfFRE

< 5 CHGOBEC L OTh, LBOYNT 7 — - T
)2 M X HERSHEREIN. ThbbiETiesd s
MEOCHERHEETHS. Fro—RKESH DIER XD
THAMEL TV 3B & EB3mbLS.

3) MR EE T oy 7 ER

KEGEE S X CEGERROKRFE S  30~50mm
LRI L7 BN IC 2V T, £ 4 F = v P 3 XU
SEEGRAB AT VAL A L Uicds, IET X5t
FIED L.

(é) Sulphur print taken (b.) Sulphur print taken
from the ingot cast from the ingot cast
in air. under pressure.

Fig. 3. Comparison of sulphur.prints.
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Fig. 1. Major segrega-
tion in a large ingot.
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Table 1. Ingots tested.

Test Ingot Chemical composition ﬂ(%)
: 1
Nol we. | c | si|Maj P S
1 4°9t | 0°20 | 0°22 | 045 | 0*025 | 0028
25¢t 0°*34 | 027 | 0*52 | 0*012 | 0°011
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Fig. 2. A way of successive cutting of
an ingot.
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